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 SEARS HOLDINGS 
GLOBAL SOURCING 
LTD 
TEST REPORT 

 

C/N (9309)168-0747/ZJN  

LAB NO.: (9309)168-0747 
DATE IN: Jun 17, 2009 
MODIFIED DATE IN:  / 
DATE OUT: Jun 23, 2009 
STORE: KMART 
DEPARTMENT: 49 (DIV: 4) 
BUYER: SUE KNUTSON 
SOURCE: / 
NO. OF WORKING DAYS: 5 

TO :  SEARS HOLDINGS GLOBAL SOURCING 
LTD 

 51/F OFFICE TOWER, LANGHAM PLACE 
 8 ARGYLE STREET 
 MONGKOK 
 KLN,  
 HONG KONG 
 
ATTN : AGNES AU/MANDY LAU 
 
CC: TIFFANY WONG/ADA LAM/ANITA TANG 
CC: TAI YAR GARMENT INDUSTRY CO., LTD – 

XIAO ZHUO 
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   OVERALL RATING   
      
   APPROVED X  
   APPROVED WITH COMMENTS   
   CORRECTIVE ACTION REQUIRED   
   REJECTED   
      
 
Brand: BASIC DEITIONS Season: HOLIDAYS 2009 
Vendor: TAI YAR GARMENT INDUSTRY 

CO.,LTD  
Agent: TAI YAR GARMENT 

INDUSTRY CO.,LTD 
Fabric Supplier/Mill: / Factory/Manufacturer: DONGHAI T-FUNG 

TEXTILE  
Contract No.: B34WM Style No.: GH9BE31022BG 
Sample Description: GARMENT SAMPLE-100% 

COTTON 1X1 RIB 2FER 
RUFFLE YOKE TOP  

Color: A: CORE BLACK, B: 
BEAR BROWN 

Country of Origin: CHINA Submitted Size: 36-96MONTHS 
90MONTHS-YEARS 

Claimed Fabric Weight: 190G/SQ.M Construction: / 
Bal Shipdate: 08/15/09, 8/19/09 1st Shipdate: 08/14/09  
Inspection Office: SHANG HAI   
 
Sample Status: ADDITIONAL TEST 
Product Category: GARMENT 
Test Requested: TOTAL LEAD CONTENT IN SUBSTRATES, TOTAL LEAD CONTENT U.S. CPSC 

16CFR 1303 & BUTTON IMPACT RESISTANCE (FOR  BUTTON ONLY) 
Previous Report No.: / 
 
Submitted Fiber 
Content: 

100% COTTON 

Actual Fiber Content: / 
Suggested Fiber 
Content: 

/ 

Submitted Care 
Instruction(s): 

/ 
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Suggested Care 
Instruction(s): 

/ 

 
 
 
TEST PROPERTY APP AWC CAR REJ COMMENTS 
BUTTON IMPACT RESISTANCE X     
TOTAL LEAD CONTENT IN 
SUBSTRATES 

X     

TOTAL LEAD CONTENT U.S. CPSC 
16CFR 1303 

    N/A, Due To Non-coating 

 
 

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (GUANGZHOU) CO., LTD 
 

PREPARED BY : Zhang Jia Ni  APPROVED  BY:  
 ENGINEER   YU XIAO RU 
    CLIENT TEAM SUPERVISOR 

 
 JOEIE TSANG  
 REGIONAL LABORATORY DIRECTOR  
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TEST RESULTS 
TEST PROPERTY  REQUIREMENTS 

   
BUTTON IMPACT RESISTANCE(CPSD-SL-31001-MTHD, 1.0 OZ STEEL BALL 
DROPPED AT 5.5 INCH HEIGHT) 

 

 A (Black) B (Brown)   
 No 

Breakage 
Out Of 10 

No 
Breakage 
Out Of 10 

 NO BREAKING 
OUT OF 10 

 
   
TOTAL LEAD CONTENT IN SUBSTRATES (EPA 3051 MODIFIED & EPA 3052 
MODIFIED (Others) / CPSC-CH-E1001-08 (Metal)) 

 

 
A   

(PPM)  A: Black plastic button 
<50 

MAX 300.0 PPM 

B   
(PPM) B: Brown plastic button 

<50 
MAX 300.0 PPM 

    
   
TOTAL LEAD CONTENT U.S. CPSC 16CFR 1303 (AOAC 974.02 MODIFIED)  
 

A(Black Button)   
 N/A, Due To Non-coating MAX 90.0 PPM 

(0.009%) 
B(Brown Button)   

 N/A, Due To Non-coating MAX 90.0 PPM 
(0.009%) 

    
   
 
 
* INDICATES DOES NOT MEET THE REQUIREMENT 
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